
Executive Summary
Integrated Master Plan
PUBLIC WORKS

FINAL DRAFT • SEPTEMBER 2017REVISED



This document is released  
for the purpose of  

information exchange  
review and planning only  

under the authority of 
Tracy Anne Clinton, State 
of California Professional 

Engineer No. 48199  
September 2017.

Table of Contents
	 A BRIEF HISTORY and Overview of the City of Oxnard Public Works 
	 Department’s Integrated Planning Effort: May 2014 - August 2017

 1	 INTRODUCTION	 1

2	 MASTER PLAN DRIVERS AND OBJECTIVES	 5

3	 MASTER PLANNING ASSUMPTIONS AND  
	 CONSIDERATIONS	 7

4	 KEY OPPORTUNITIES TO INTEGRATE BETWEEN  
	 SYSTEMS	 11

5	 EXISTING SYSTEM CAPACITY/CONDITION AND  
	 FUTURE NEEDS	 13
[...]
staff. From this effort, Carollo drew several conclu-
sions about the existing systems conditions and capac-
ities, which are noted in the following sections. 

WATER SYSTEM

The City’s water system is a combination of water 
conveyance and treatment, drawing from the three 
main sources of water, which are all of unique qual-
ity. In general, groundwater sources are high in total 
dissolved salts and hardness, whereas surface water is 
softer and less salty. 

The average annual water demand is approximately 
25,000 acre-feet per year and comes from predomi-
nantly residential uses. Projecting out to 2040, the 
water demand is expected to rise to approximately 
38,000 acre-feet per year due to in-fill and projected 
development.

The City’s existing system, shown in Figure 
4, is a combination of blending stations, 
potable drinking water wells, and desalter 
treatment. Depending on the asset, the 
overall condition of the existing system is 
fair to good. Currently, no facilities are in 
immediate risk of failure; however, a fair 
amount of facilities must be repaired and 
replaced to ensure that the City’s potable 
infrastructure lasts well into the future. 
Regarding system maintenance, two of the 
highest priorities are to provide cathodic 
protection and to replace the Supervisory 
Control and Data Acquisition (SCADA). 
Regular maintenance needs to also be 
conducted routinely such as flushing the 
system, exercising the valves, and conduct-
ing an active leak detection program.

The system operates as a single pressure 
zone, which makes meeting pressure targets 

a challenge. As demands increase, these challenges 
are expected to worsen. To assess whether the City 
would benefit from splitting into two or more pressure 
zones, a pressure zone analysis was conducted using an 
updated and calibrated system hydraulic model.

The water system’s biggest overall challenge will be to 
maintain a source of sustainable, high-quality supply. 

5. EXISTING SYSTEM CAPACITY/CONDITION AND FUTURE NEEDS

Figure 4. The City’s water system is a combination of hydraulic 
blending stations, treatment, and distribution pipelines.

Water System — At-a-Glance:
•	 3 sources of supply:

•	 Imported surface water (Calleguas 
Municipal Water District)

•	 Imported groundwater (United Water 
Conservation District)

•	 Locally controlled groundwater
•	 6 blending stations throughout the City where 

supplies are blended to meet required water 
quantity/quality 

•	 9 local potable water wells
•	 1 desalter that removes dissolved particles to 

acceptable levels
•	 Approximately 613 miles of distribution piping



V:\Client23\Oxnard\9587\ox0917\Executive Summary\ox0917ESv2-9587.indd

CITY OF OXNARD – PUBLIC WORKS INTEGRATED MASTER PLAN EXECUTIVE SUMMARY14 

Though the City currently meets water demand 
requirements, projections made in the Integrated 
Master Plan indicate a potential supply gap throughout 
the planning period. This supply gap, which is based 
solely on quantity, is projected to be between 3,800 and 
10,700 acre-feet per year (illustrated in Figure 5). These 
numbers depend on the groundwater pumping restric-
tions, which are expected to be between 50 and 75 
percent less than current rates in the long-term. 

From a water quality and regulatory standpoint, the 
system meets current regulations for drinking water 
quality. However, the City wishes to improve upon 
some taste and odor parameters. The hardness in 
the blended water is higher than acceptable for some 
customers, resulting in widespread use of point-of-use 
softeners throughout the City, which return salt to the 
wastewater system. Therefore, one of the City’s goals 
is to reach a more acceptable level of hardness in the 
blended drinking water quality, which would reduce 
or even eliminate the need for point-of-use softeners. 
Because of the relatively high hardness of groundwater 
sources (both local and United Water), reducing the 
hardness will directly affect the water supply analysis. 
However, low hardness water could be supplied from 
the Advanced Water Purification Facility through 
indirect potable reuse. 

WASTEWATER

The Oxnard Wastewater Treatment Plant has a 
permitted capacity of 31.7 million gallons per day and 
treats wastewater for discharge to the existing ocean 

outfall. The Wastewater Treatment Plant includes 
preliminary, primary, secondary, and disinfection 
treatment as well as solids handling (shown in Figures 
6 and 7). Recent historic average dry weather flows 
are approximately 20 million gallons per day. If the 
same flow were projected out to 2040, it would be 
expected to increase to 27.5 million gallons per day. 
By 2040, the loading rates of total suspended solids 
and organics, which are measured by biological oxygen 

demand (BOD), are expected to increase at a 
minimum to moderate level.

Though the City consistently meets its 
discharge permit requirements, much of the 
wastewater treatment plant is in poor condi-
tion and reaching the end of its useful life. 
Because of this, major investment in repair 
and replacement is needed in the near future 
to improve the reliability and safety of plant 
operations.

Replacement is recommended for a number 
of process facilities, namely the primary clari-
fiers, dissolved air flotation thickeners, gravity 
thickeners, digesters, interstage pump station, 
effluent pump station, and cogeneration facil-
ity. Additionally, due to safety concerns, the 
biotowers should be demolished as soon as 

possible. Cathodic protection, SCADA, and electrical 
upgrades are also needed on key processes and buried 
facilities.

ox1115ESf4-9587(ESFIG4).ai

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

40,000

45,000

2015 2020 2025 2030 2035 2040

P
ro

je
ct

ed
 D

em
an

d,
 A

FY

Year

LEGEND

Projected Total Potable Demand 

Projected Supply (GMA 50% )

Projected Supply (GMA 75%)

Figure 5.  Due to an expected shortfall in supply, the 
Integrated Master Plan evaluated options for securing a 
sustainable water supply for the future.

Wastewater System — At-A-Glance:
•	 Wastewater collection - Approximately 384 

miles of gravity collection pipe, 5 miles of force 
main collection and 15 lift stations

•	 Preliminary Treatment - bar screens, screenings 
conveyance, grit removal, and grit conveyance

•	 Primary Treatment - 4 primary sedimentation 
basins with chemical addition

•	 Secondary Treatment - 2 biotowers, 2 activated 
sludge tanks, and 18 secondary sedimentation 
basins

•	 Equalization - 2 basins
•	 Disinfection - 2 chlorine contact tanks
•	 Solids Treatment - 2 gravity thickeners for 

primary sludge thickening, 2 dissolved air 
flotation thickeners for waste activated sludge 
thickening, 3 anaerobic digesters, and 4 belt 
filter presses for dewatering



CITY OF OXNARD – PUBLIC WORKS INTEGRATED MASTER PLAN EXECUTIVE SUMMARY 15 

V:\Client23\Oxnard\9587\ox0917\Executive Summary\ox0917ESv2-9587.indd

In general, the wastewater unit processes have oper-
ated at loading rates well within their original design 
values or typical operating ranges. In addition, 
performance has been adequate, and some of the unit 
processes do not operate with all units in service. 

Though the liquid treatment process appears to have 
sufficient capacity for projected future flows, the solid 
process does not. In addition, the secondary process 
does not have the ability to nitrify or denitrify, both 
of which may be needed as more of the City’s treated 
wastewater effluent is treated to become recycled water.

For the wastewater collection system, some sewers will 
need to be replaced to meet level-of-service criteria 
during peak dry weather flow conditions based on 
current and future growth estimates. In addition, the 
City will need to consider routine repair and replace-
ment due to age, based on the City’s understanding 
of project needs. The Central Trunk Sewer is also 
experiencing collapsing manholes that will need to be 
repaired and replaced.

RECYCLED WATER

The City’s recycled water system is a product of the 
GREAT program, with most parts of the system only 
recently coming online for full-time operation in 2016. 
Currently, the recycled water system is used to provide 
unrestricted reuse water for urban irrigation to the 

River Ridge Golf Club as well as for agricultural irriga-
tion to growers on the Oxnard Plain through Pleasant 
Valley County Water District’s irrigation network and 
the Oxnard Recycled Water Pipeline in Hueneme 
Road. Figure 8 illustrates the location of existing 
recycled water lines.

Under the GREAT Program, the Advanced Water 
Purification Facility is planned to be constructed in 
four phases, resulting in capacities of 7,000, 14,000, 
21,000, and 28,000 acre-feet per year. The first phase 
is complete (7,000 acre-feet per year or 6.25 million 
gallons per day of recycled water capacity) and is in 

Recycled Water System — At-a-Glance:
•	 Source of Supply - City’s secondary wastewater 

effluent
•	 Advanced Water Purification Facility 

(membrane treatment, advanced oxidation, 
and disinfection) capable of producing 6.25 
mgd of recycled water effluent (Phase 1)

•	 Finished water pump station that pumps to the 
Recycled Water Backbone Pipeline for urban 
irrigation uses

•	 Ocean View pump station that is delivering 
recycled water to farmers through temporary 
use of the Salinity Management Pipeline until 
the Hueneme Pipeline is completed

Polymer

DAFs

WAS
Pumps

Gravity
Thickeners

Thickened
Sludge
Pumps

TWAS
Pumps

Polymer

Dewatered
Cake

Anaerobic
Digesters

To Gas Handling
Facilities

Sludge Screening
and Dewatering

Digested
Sludge
Pumps

Southeast and
Northwest

Interceptors

Influent
Junction
Structure

Influent
Screening

Dewatered Grit
and Screenings

Aerated
Grit Chamber

Influent
Pump Station

Ferric
Polymer

Primary
Sedimentation

Tanks

Fixed
Film Reactor

Air

Secondary
Sedimentation

Tanks

Flow
Equalization

Chlorine
Contact Tanks Effluent

Pumping
Station

Outfall to
Ocean

Brine

Product Water
to End Uses

Secondary
Effluent

Advanced Water
Purification Facility

RAS
Pumping

Skimmings 
Pump Station

Activated
Sludge Tanks

Inter-Stage
Pump Station

Air

DAF Underflow

BFP Filtrate

Recycles to
Liquid Stream

Gravity
Thickener
Effluent

Primary
Sludge

and Scum

NaOCl

NaHSO3

ox0216ESf6-9587(ESFIG8).ai

Figure 6. A schematic of the treatment processes currently in use at the Oxnard Wastewater Treatment Plant.



V:\Client23\Oxnard\9587\ox0917\Executive Summary\ox0917ESv2-9587.indd

CITY OF OXNARD – PUBLIC WORKS INTEGRATED MASTER PLAN EXECUTIVE SUMMARY16 

Fi
gu

re
 7

. T
h

e 
O

xn
ar

d 
W

as
te

w
at

er
 T

re
at

m
en

t 
P

la
n

t 
co

n
si

st
s 

of
 p

re
lim

in
ar

y,
 p

ri
m

ar
y,

 a
n

d 
se

co
n

d
ar

y 
tr

ea
tm

en
t,

 e
ff

lu
en

t 
d

is
in

fe
ct

io
n 

an
d 

so
lid

s 
h

an
d

lin
g 

fa
ci

lit
ie

s.
 

20
08

19
90

’s

19
72

19
55

 +
 1

97
7 

(E
xp

an
si

on
)

P
la

nt
 A

ge



CITY OF OXNARD – PUBLIC WORKS INTEGRATED MASTER PLAN EXECUTIVE SUMMARY 17 

V:\Client23\Oxnard\9587\ox0917\Executive Summary\ox0917ESv2-9587.indd

operation. Figure 9 provides a schematic of the 
treatment facility. For this phase, the current 
capacity is allocated to urban irrigation, industrial 
reuse, agricultural irrigation, and indirect potable 
reuse. As subsequent phases of the Advanced 
Water Purification Facility finish, the preferred 
schedule will be to first deliver recycled water to 
recycled water users currently under contract, 
second to indirect/direct potable reuse, and third 
to additional agricultural users, which could benefit 
the City groundwater due to pump-back credits. 

The City is constructing an Aquifer Storage and 
Recovery Demonstration well (ASR Demo Well), 
which is expected to finish in 2018. The construc-
tion of this well is grant funded and will serve as 
a test well for understanding how indirect potable 
reuse will work moving forward. Initially, the ASR 
Demo Well will be used as an aquifer storage 
and recovery well for the recycled water system. 
In this case, recycled water from the Advanced 
Water Purification Facility will be injected into 
the ground and then extracted and returned to 
the City’s recycled water system for irrigation use. 
Ultimately, once all of the required start-up testing 
and monitoring is complete, the well will switch 

Reverse
Osmosis

RO
Feed Pump

Phase 1
Demonstration

Wetlands

RO Concentrate
(Ocean Outfall or
Marsh Wetlands)

MF Pump
Station

MF

To OWTP
(Headworks)

Ultraviolet
System

Degasification

Citric Acid

Sodium
Hydroxide

Liquid
Lime

OWTP
Secondary

Effluent

To Landscape
and Agricultural

Irrigation

Sodium
Hypochlorite

Hydrogen
Peroxide

RO
CIP

Citric Acid

Sodium Hydroxide

Sulfuric Acid

Threshold Inhibitor

To OWTP Headworks

MF
CIP

ox0216ESf5-9587(ESFIG6).ai

Figure 9. The Advanced Water Purification Facility includes microfiltration, reverse osmosis, and advanced 
disinfection.

Figure 8. The City serves both urban and agricultural reuse customers 
with recycled water.



V:\Client23\Oxnard\9587\ox0917\Executive Summary\ox0917ESv2-9587.indd

CITY OF OXNARD – PUBLIC WORKS INTEGRATED MASTER PLAN EXECUTIVE SUMMARY18 

to indirect potable reuse operation, and the extracted 
water will be conveyed to the nearby Water Campus 
(Blending Station No. 1) for disinfection and injection 
into the potable system.

STORMWATER

The City’s stormwater system serves the City and 
surrounding lands that drain into Oxnard, an area 
that covers approximately 35 square miles. Drainage 
channels for this area are either partly or completely 
under the jurisdiction of the Ventura County 
Watershed Protection District and discharge directly 
into the ocean or into the Ventura County facilities 
before discharging to the ocean. The City’s existing 
storm drainage system collects and conveys storm-
water runoff from developed and undeveloped areas 
throughout the City.

During the condition assessment, the City’s storm-
water system was found to be in relatively good 
condition, with only 12 percent in poor or very poor 
condition. During the level-of-service analysis, signifi-
cant surcharging was found for a 10-year, 24-hour storm 
event in the City’s storm pipes located in the downtown 
core of the City. However, this surcharging is likely not 
related to the drainage pipe’s capacity as much as it is to 
the Ventura County Channels’ conveyance capacity. In 
similar locations, the existing storm drain system lacks 
sufficient capacity to convey the 100-year design runoff 
while meeting the flooding criteria. 

Although major upgrades to the City’s existing storm-
water system are not needed, the City might benefit 
from adding a dry weather diversion into its system. 
Dry weather flows, including flow from irrigation 
runoff, pool draining, washdown water, construction 
work, and likely shallow groundwater infiltration, 
could be diverted to the wastewater plant for treat-
ment and potential reuse at the Advanced Water 
Purification Facility.

Additionally, the City recently completed a Green 
Alleys Plan, the goal of which was to identify City 
alleys that are good candidates for green alley projects 
and to provide a framework to guide the future design 
and implementation of these projects. In reviewing the 
Green Alley program results, some of the high priority 
public alleys were noted to overlap with the observed Figure 10. High Priority Green Alleys Environmental 

Improvements and Flooding Areas.

Stormwater System —  At-A-Glance:
•	 City owned - Approximately 162 miles of storm 

drains and open channels and 5 stormwater 
pump stations

•	 Ventura County owned - Approximately 28 
miles of open channels 

areas of flooding. Figure 10 shows the areas of high 
priority for Green Alleys projects, along with the exist-
ing flooding areas.

In addition to the structural needs addressed above, 
the City faces a total maximum daily load restriction 